
ASSEMBLY  MANUAL 

CAUTION!

Read all precautions and instructions in this manual before using this equipment.

20240 -V1.0



1



�������	��
����
�	������

�������	
���

���������	����
�	��������
�������������
�
�������������������	����������	��������������
��������������������������	���������	���������
���������������������������������
������

��������������

�������������������
�	���������������	��������������������������������
���	���������

 � 
����������������������������������������������������������� 
��
�

���!������������"��������������������������������������������
!� "����������������������
�����������������
�	�����
#� ��������������������	�����$$���������������	�������������������������
���
��

��
���
���%�"&��������'���������	����(")%*+��,�&�-%�(�,)��../0�,�/+-�
1� &������������
�	����������	�������������������	����0"�)"����������
�	����

�����������������������
2� 3������������������
�����
������������
4� ,��������������������������'����	�����������������	��������0"�)"������

��
������������	�������������	�����
�	�
��	�������������
�	�������5������
�������
�	����������������������������������������
�	�����

6� *�������
�	�������������������������������������	��
�����������
��������0"
)"����������	�
�����������	�

������
������
�����	������

7� 0���������	�������������
8�	�������������
�	�����
9� 0���
������������������������������
�	����������������������������������

�����	���������������	��
 :� �����������������
�	������������	��������������������	���������	�������

������������
����
  � )�����������������
�	������������
�	���������������	�����������������

#���	�$%� � &�'
��� &�$	��	�$� ��(� �)���	��� ��
$��*+� �
���,�� (
���

�-(�	�	������-	��	�������	�,,(�	*�
������'
��	� 	.	 ��,��
.����-���$��


'� /0� 
�� ����
��� #	�-� ���1�)	��	�$� -��,�-� ��
&,�*��� � ��� � �,,�

	�������	
��� &�'
��� ��	�$� ��(� '	������ �2�	�*����� � #�� ����*�� �
�

����
��	&	,	�(�'
������
��,� 	�3��(�
����
����(� �*�$�������	�� �

&(�
���-�
�$-��-������
'��-	����
 �����

��.���-����	�������	
����

2



3



Assembled Dimension 21 mm×21 5mm×2051mm

2185mm

2051mm

2125mm

4



1 ×1 2 ×1

3 ×1 4 ×1

7 ×4

6 ×1
5 ×1

8 ×2 9 ×2 10 ×2 11 ×1 12 ×1 13 ×1 14 ×2

15 ×1 16 ×1 17 ×1 18 ×1 19 ×1

20 ×1 21 ×1 22 ×1 23 ×2 24 ×1 25 ×2 26 ×2

30 ×1 31 ×12 32 ×4 34 ×4 35 ×1

36 ×1

37 ×4

38 ×2
39 ×2 40 ×1 41 ×4 43 ×4 44 ×6

47 ×8 59 ×2 60 ×256 ×2 58 ×2

5



76 ×14

77 ×7

78 ×4

80 ×2

81 ×1

82 ×14

83 ×4

84 ×24

6



4# 5# 6# 8# ×1

85 ×6

86 ×10

73 ×6 74 ×2 42 ×7

88 ×41 94 ×10089 ×4

90 ×4 91 ×2
92 ×12

7



1

A-1

82 ×8  M12×105

1

2

5
88

94

82
94

88 94×8  M12 ×16  Φ12

8



A-1

2

88 94

84
94

82
94

88
94

1

2

3

4

6

82 ×6     M12×105 84 ×8     M12×80

88 94×14  M12 ×28  Φ12

9



A-1

3

3

4

94

83

73

34

32

43

47

7

8

8

7

73 ×4     M8×6 83 ×4     M12×100

94 ×4  Φ12

10



A-1

4

88 94

3

4

31 7692

8494
9

76 ×12     M10×16 84 ×12     M12×80

92 ×12     Φ25×Φ11×2 94 ×24      Φ12

88 ×12      M12

11



A-1

5

8

10 11

14

74

85

86
91

94

44

12

10

14

8

74 ×2     M10×10 85 ×2     M12×30

94 ×2  Φ12

91 ×2     Φ38×Φ13×386 ×2     M12×20

12



A-1

6

3

4

41 44

86 94

86 ×4     M12×20 94 ×4     Φ12

13



A-1

7

5

16

84

94

88

94

84 ×4    M12×80

88 94×4  M12 ×8  Φ12

14



A-1

8

16

47

47

47

47

25

26

25

26

85

89

94

85

89

94

85 ×4    M12×30

89 94×4  12 ×4     Φ12

15



A-1

9

86

94
80

94

15

25

25

56

17

16

88

94

80 ×2    M12×195

86 ×2     M12×20

88 94×2  M12 ×6  Φ12

16



A-1

10

17

18

19

30

73
86

94

94

86

86 ×2     M12×20

94 ×2     Φ12

73 ×2     M8×6

17



5876

11

39

39

18

19

17

76 ×2     M10×16

39 ×2     φ16×127

127

A-1

18



×7     Φ842

35

36

A-1

12

19

18

77

42

77

42

77

42

77 ×7     M8×70

19



20

81

88

94
94

A-1

13

17

40

81 ×1    M12×145 88

94

×1     M12

×2    Φ12 40 ×1     φ16×153

153

20



A-1

14

21
23

24

37

38

13

7890

23

37 38

9078

20

×2     Φ28×Φ8.5×29078 ×2  M8×20

89

13 ×1  φ16×89

21



15

569078
60

37
59

22

37

A-1

×2     Φ28×Φ8.5×290

78 ×2     M8×20

18

22



1

2

3

4

5

6

7

8

9

10 11

12

8

41

14

16

15

17

18

19

20

25

25 26

26

28

29
29

30

31

32

33

34

35

36

39

40

56

43

47

47

47

47

47

44

45

46
48

48

49

49

49

49

50
50

51

51

51

51

52

52

53
54

55

55

61

57

57

57

58

61

56

62

63

64

64

65

65

65

65

66

67

67

68

69

70

70

71

71

72
72

73

73

74

75

76

27
58

70

76

76

77

42

77

79

79

80

81

82

82

83

84

84

84

85

85

85

86

86

86

86

86

87

88

88

88

88

88

88

88

89

89 91

92

93

93

93

93

94

94

94

94

94

94

94

94

94
94

94

94

94

94

42

77

42

94

94

94

44

94

26

94

94

21
23

24

37

38

13

78
90

23

37 38

90
78

18

76

76

67

90
78

60
37

59

22

37

94

14

7

2
3



KEY NO. PART DESCRIPTION SPEC QTY

1 Left Base Frame 1

2 Right Base Frame 1

3 Left Main Base Frame 1

4 Right Main Base Frame 1

5 Lower Connecting Frame 1

6 Upper Connecting Frame 1

7 Long guide rod φ25×1635 4

8 Sliding frame 2

9 Hanging Bracket 2

10 Elevate Handle 2

11 Hanging Bar L 1

12 Hanging Bar R 1

13 Moving Lock Pin φ16×89 1

14 Long Weights Stow Rod 2

15 Front Base Frame 1

16 Middle sliding seat 1

17 Sliding fram 1

18 Seat Support 1

19 Backrest Support 1

20 FOAM Adjusting Frame 1

21 Long FOAM Frame 1

22 Upper FOAM Frame 1

23 Foot Pedal Set 2

24 Connecting Frame 1

25 Lower Sliding frame 2

26 Short guide rod φ25×950 2

27 Decorative plates R258×R212×2 1

28 Decorative plates R328.5×R283.5×2 1

29 Decorative plates 140×60×1.5 2

30 Rotating Shaft φ20×194 1

31 Spacer φ25×φ22.2×50 12

32 Spring φ32×φ5×70 4

33 Rubber Spacer Φ24.5×3×255 2

34 Guide rod top sleeve φ38×20 4

PARTS LIST

24



KEY NO. PART DESCRIPTION SPEC QTY

PARTS LIST

35 Seat Pad 355×335×200×60 1

36 Backrest Board 855×300×220×60 1

37 Foam Roll φ125×φ22×205 4

38 Connecting Sleeve φ50×φ39.5×23 2

39 Moving Lock Pin φ16×127 2

40 Moving Lock Pin φ16×153 1

41 Short Weights Stow Rod 4

42 Washer 8 7

43 Plate φ65×φ27×4  4

44 Rubber Bumper Φ78×Φ47.5×13  6

45 Rubber Bumper φ38×φ7×15 2

46 Rubber Bumper φ50×φ48×23 1

47 Rubber Bumper φ62×φ24.5×25 8

48 Hole circlip 42 4

49 Hole circlip d0=40 12

50 Bearing 61905 4

51 Linear Motion Bearing LB254058 12

52 Sliding Rod Guide φ55×φ46×φ40×73 4

53 Decorative cover φ34.5×φ6.5×19 2

54 Retaining ring φ35×φ26.2×14.5×M6 2

55 Wheel φ76×35 2

56 Lock Knob M18×φ12 2

57 Floor Cap 135×135×8 5

58 Cover Cap φ25×φ11×14 2

59 Foam Inner Baffle φ70×φ26×9.5 2

60 Foam End Cover φ70×φ9×8.5 2

61 Bushing φ25×φ20×φ12.2×10 6

62 End Cap 50× 75 2

63 End Cap 50×100 2

64 End Cap φ48                         6

65 End Cap 30×50 4

66 End Cap 70×50 1

67 End Cap 50×70 3

68 Bushing φ19×18 1

25



KEY NO. PART DESCRIPTION SPEC QTY

PARTS LIST

69 Screw ST4.0×9 4

70 Allenllen Bolt M6×13 7

71 Pan-head screws M6×16 3

72 Allenllen Bolt M4×10 4

73 Set screw M8×6 6

74 Set screw M10×10 2

75 Set screw M6×6 2

76 Hexagon socket button head screws M10×16 16

77 Hexagon socket button head screws M8×70 7

78 Hexagon socket button head screws M8×20 4

79 Hex Bolt M16×75 2

80 Hex Bolt M12×195 2

81 Hex Bolt M12×145 1

82 Hex Bolt M12×105 14

83 Hex Bolt M12×100 4

84 Hex Bolt M12×80 24

85 Hex Bolt M12×30 6

86 Hex Bolt M12×20 10

87 Aircraft Nut M16 2

88 Aircraft Nut M12 41

89 Spring Washer 12 4

90 Washer φ28×φ8.5×2 4

91 Washer φ38×φ13×3 2

92 Washer φ25×φ11×2 12

93 Washer 16 4

94 Washer 12 100

Allen wrench 8# 1

Allen wrench 6# 1

Allen wrench 5# 1

Allen wrench 4# 1

26


